

Recommended treatment regimens for Leprosy

Age or weight group	Medicine	Dosage and frequency	Duration	
			MB	PB
Adult	Rifampicin	600 mg once a month	12 months	6 Months
	Clofazimine	300 mg once a month and 50 mg daily		
	Dapsone	100 mg daily		
Children (10–14 years)	Rifampicin	450 mg once a month	12 months	6 Months
	Clofazimine	150 mg once a month and 50 mg on alternate days		
	Dapsone	50 mg daily		
Children (< 10 years old or < 40 kg)	Rifampicin	10 mg/kg once a month	12 months	6 months
	Clofazimine	100 mg once a month, 50 mg twice weekly		
	Dapsone	2 mg/kg daily		